



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



LA-CO Industries
1201 Pratt Blvd
Elk Grove village IL 60007

Attn: Steve Bachleda

Date: 8/6/2010

Report No.: 207973

PO No.: PPO166240

Client Description: Thermomelt Temperature Indicating Sticks

Page: 4 of 5

NSL Lab No: 1014694

Sample ID: 525F Lot 07090A

Table with 3 columns: Tests, Results/Units, Methods. Lists elements like Bi, Br, Cd, Cl, F, Hg, I, P, Pb, S, Sb, Sn, Zn and their corresponding test results and methods.

Reporting Officer: [Signature]

FR 1 Lisa A. Simko , Alloy Supervisor

THIS REPORT IS CONFIDENTIAL AND INTENDED FOR THE ADDRESSEE ONLY. IF YOU RECEIVE IT IN ERROR, YOU ARE PROHIBITED FROM DISCLOSING, COPYING, DISTRIBUTING OR USING ANY OF THIS INFORMATION. PLEASE CONTACT OUR OFFICE FOR INSTRUCTIONS. THE INFORMATION AND DATA IN THIS REPORT ARE RENDERED UNDER THE CONDITIONS OUTLINED IN THE "TERMS AND CONDITIONS" APPEARING ON THE BACK OF THE CERTIFIED REPORT. THE RECORDING OF FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PUNISHED AS A FELONY UNDER THE FEDERAL STATUTES INCLUDING FEDERAL LAW, TITLE 18, CHAPTER 47. NSL Analytical Services 4450 Cranwood Parkway Cleveland, Ohio 44128